1975 PARTS MANUAL

for
!

b FACTORY ORDER NUMBER 1-0700
s AND
& 42" MOWER

cC-185

ELEC-TRAK,

FACTORY ORDER NUMBER 5-1700

WHEEL HORSE

lawn & garden tractors




FACTORY ORDER NUMBERS

Factory order numbers and serial numbers are necessary to order parts. The serial number is on a plate
located under the hood, to the right of the batteries. Motor numbers are on each motor. The transmission number
is on the transmission.

4
o
TO ORDER PARTS
1. Enter factory order numbers and serial numbers.
Tractor
Traction Motor —
Transmission : Eai -
2. Locate the desired part in the illustration and note its item number,
3. Llocate the item number in the parts list. Order by both part number and description.
ORDER ALL PARTS THROUGH YOUR LOCAL AUTHORIZED WHEEL HORSE DEALER.
L]

At the time of printing (3-75), product information and specifications, as shown, were
correct. Wheel Horse Products, Inc. reserves the right to change product specifications,
designs and standard equipment without notice and without incurring obligation.




GROUP

E 5.000
E 6.000
E 7.000
E 8.000
E 9.000
E10.000
E11.000
E13.000

E15.000

INDEX

PAGE
Front Axle ond SeNNg . . ... G .ovivauih i inss 3-4
Brake, Speed Control Linkage ................. 5-6
Hikhesand LI Linkege - ....o. .0 v oot v s 7-8
Sheet Metal and Covers ...................... 9-10
Motor, Transmission and Drive System .......... 11-12
Spoed COBIMS. . 010 it v A e 13-14
Flechicnl Dyslem ... ......... ;608 ites b ns 15-18
Wheels ool Tines —... .. ... . S oo s i 19-20
Seat, Decals, Miscellaneous Trim ............... 21-22
WHING DIINOI. .. .« - onv o ih it S ke 5 o b 23-25



C-185 PARTS MANUAL

E5.000 FRONT AXLE AND STEERING (FIG. 5)

s e DESCRIPTION .
5-01 516176 Axle, Front 1
5-02 516643 Spindle, Left 1
5-03 516825 Spindle, Right 1
5-04 518142 Thrust Washer 2
5-05 513756 Snap Ring 2
5-06 518902 Grease Fitting 3
5-07 518088 Bearing 1
5-08 522070 Tie Rod, Left 1
5-09 522069 Tie Rod, Right 1
5-10 513520 Lockwasher, 2 4
5-11 513304 Nut, Hex Jam %2-20 4
5-12 522204 Gear & Sector, with Shaft 1
5-13 518145 Bearing 1
5-14 521931 Mounting Bracket 1
5-15 513347 Screw, Machine, Hex 5/16-18 x 2 2
5-16 513468 Washer, 5/16 Plain 2
5-17 513515 Lockwasher, 5/16 2
5-18 513412 Nut, Hex 5/16-18 2
5-19 518174 Shim Washer AR
5-20 513462 Washer, Plain % ID 1
5-21 513559 Cotter Pin, 1/8 x 1% 1
5-22 523025 Steering Shaft, with Pinion Gear 1
5-23 517344 Bearing, Upper Steering Shaft 1
5-24 513337 Cap Screw, Hex 5/16-18 x Y2 2
5-25 513515 Spring Lockwasher 5/16 2
5-26 518039 Set Collar 1
5-27 523036 Spacer, Steering Column 1
5-28 523033 Steering Wheel 1
5-29 513592 Spring Dowel Pin 1
5-30 102856 Steering Wheel Insert 1
5-31 519847 Pivot Pin 1
5-32 513755 Retaining Ring 2

(

(



Figure E5. FRONT AXLE AND STEERING




C-185 PARTS MANUAL
E6.000 BRAKE LINKAGE (FIG. &)

g ':;T DESCRIPTION

6-01 522201 Brake Pedal 1
6-02 517566 Lever, Parking Broke 1
6-03 513588 Spring Dowel Pin, .156 Dia. x 1.12 1
6-04 518767 Rivet 1
6-05 517828 Curved Washer 2
406 513622 Carriage Bolt, %-20 x 1% 1
6-07 513421 Locking Hex Nut %-20 1
6-08 518051 Spacer 1
6-09 518896 Shaft Assembly 1
6-10 518052 Spacer 1
6-11 517282 Brake Rod 1
6-12 517592 Spring Clip 1
6-13 519344 Clevis, Brake Rod 1
6-14 517637 Clevis Pin 1
6-15 513567 Cotter Pin, .094 x 3 1
6-16 519162 Disc Assembly 1
6-17 513441 Woodruff Key, 3/16 x % 1
6-18 520021 Mounting Plate, Brake to Transmission 1
6-19 513527 Lockwasher, 3/8 2
6-20 513356 Bolt, Hex 3/8-16 x % 2
6-21 519247 Inner Brake Pad (with Lining) 1
6-22 519241 Lining, Inner Pad 1
6-23 519251 Rivet 4
6-24 513327 Bolt, Hex %-20 2
6-25 513490 Washer, % Plain 2
6-26 523030 Spring, (Pad to Pad) 2
6-27 519252 Bushing, Split (Pad to Pad) 2
6-28 516340 Outer Brake Pad 1
6-29 519241 Lining, Outer Brake Pad 1
6-30 516335 V" Plate 1
6-31 520020 Cam Lever 1
6-32 513486 Washer, 5/16 x .31 1
6-33 523031 Spring (“V" Plate to Pad) 1
6-34 519791 Washer 1
6-35 513750 Retaining Washer 1
6-36 513292 Nut, Hex, Y 2
&6-37 513524 Lockwasher, 2
6-38 520023 Spring, Linkage Return 1
6-39 517585 Brake Switch 1
&-40 513718 Machine Screw, Z10-32 x 34 2
6-41 513498 Lockwasher 2




Figure E6. BRAKE LINKAGE




3

C-185 PARTS MANUAL

E7.000 LIFT LINKAGE AND HITCH (FIG. 7)

ITEM FART
NO. NO,

DESCRIPTION

NO.
REQ'D.

7-01 521909
7-02 521910
7-03 513331
7-04 518043
7-05 513513
7-06 513292
7-07 517786
7-08 518042
7-09 513319
7-10 517701
7-11 517705

7-12 517663
7-13 513566
7-14 517714
7-15 517355
7-16 522161
7-17 517703

7-18 517710
7-19 517711
7-20 518079
7-21 521940
7-22 517107
7-23 513635
7-24 513515
7-25 513295
7-26 517613
7-27 517611
7-28 513491
7-29 513566
7-30 517469
7-31 515978
7-32 313375
7-33 513519
7-34 513416

Support, Right
Support, Left

Bolt, Hex %-20 x 4%
Spacer

Spring Lockwasher, %
MNut, Hex %%-20
Maotor

Spacer

Bolt, Hex %-20 x 7/8
Gear Assembly
Bearing, Flgd.

Guide Washer

Cotter Pin, 3/32 x 1
Lift Strap

Clip, Lift Strap

Guard, Lift Strap
Bearing, Flanged
Shaft

Sleeve

Push Nut

Gear Cover

Lift Yoke & Bumper
Carriage Bolt, 5/16-18 x 1
Spring Lockwasher
Mut, Hex 5/16-18
Shaft

Spool

Washer, Plain %
Cotter Pin 1/16 x 1
Hairpin Cotter
Extension Bar (Draw Bar Hitch)
Bolt, Hex %4-13 x 1%
Lockwasher, 2

Mut, Hex '%2-13

— i i ot B R R = = 0D 0D 00 — = b e e = LI R B = L) G = kI LR R = =




Figure E7. LIFT LINKAGE AND HITCH




C-185 PARTS MANUAL

EB.000 SHEET METAL AND COVERS (FIG. 8)

ITEM
NO.

PART
NO.

DESCRIPTION

NO.
REQ'D.

8-01
8-02
8-03
8-04
8-05
8-06
8-07
8-08
8-09
8-10
8-11

8-12
8-13
8-14
8-15
8-16
8-17
8-18
8-19
8-20
8-21

8-22
8-23
8-24
8-25
8-26
8-27
8-28
8-29
8-30
8-31

8-32
8-33
8-34
8-35
8-36
8-37
8-38
8-39
8-40
8-41

8-42
8-43
8-44
8-45
B-46
B-47
B-48
8-49
8-50
8-51

8-52

521524
521408
521412
517818
523035
518212
518211
521744
513343
513468
513515
513412
517819
517516
518114
518143
522171
513691
516941
516942
513694
518017
521547
523040
523042
313732
517985
517626
513556
513728
513513
513292
517875
515911
513718
513287
513536
515305
517981
517535
520727
517532
517528
517529
517982
515308
522244
517627
518035
523027
517821
521076

Grill
Side Plate, Right

Hand

Side Plate, Left Hand

Rivet

Hood Assembly

Hood Stop, Top

Hood Stop, Sides

Control Cabinet (Hood Stand)
Bolt, Hex 5/16-18 x 1%
Washer, 5/16 STD

Spring Lockwasher 5/16
Nut, Hex 5/16-18

Rivet
Bushing
Washer

Machine Screw, Pan Head

Cover

Screw, Thd. Rolling #8-32 x 3/8
Upper Control Panel
Lower Control Panel
Thrd. Rolling Screw #8-32 x Y2

Cable Tie

Rear Body Assembly (with Fenders)

Seat Pan

Stiffener, Seat Pan

Screw, Phillips Pan Head 5/16-18 x %

“T* Nut, 243 A
Clevis Pin 1/8 x
Cotter Pin

Screw, Phillips Pan Head '%-20 x Y2

e

Spring Lockwasher, Y

Mut, Hex %-20
Spacer, Battery

Battery Clamp, Rear Box

Screw, Phillips Pad Head *10-32 x 3/8

MNut, Hex =10-32

Spring Lockwasher #10
Battery Tray, Rear Box
Battery Cover, Rear Box
Clamp Plate, Front Box
Thumb Screw, Clamp

Clamp, Front Box

Hold Dewn, Front Right
Hold Down, Front Left

Battery Cover, Front Box
Battery Tray, Front Box

Frame

Clevis Pin
Hairpin Cotter
Shift Plate
Rivet

Fleor Mat

—

e It D R e i e i R RO B0 BB O S0 e’ IR D DO N G

.

(

.



Figure EB. SHEET METAL AND COVERS

- 10 —



hﬂi

C-185 PARTS MANUAL

E9.000 MOTOR, TRANSMISSION AND DRIVE SYSTEM (FIG. E9)

ITEM
HO.

PART
NO.

DESCRIPTION

lEﬂ'-D.

9-01
9-02
9-03
9-04
9-05
9-06
9-07
9-08
2-09
9-10
9-11
9-12
2-13
2-14
9-15

516097
513338
518892
513722
513536
521954
518775
513441
521385
515917
517433
517460
513364
517517
513415

Motor

Bolt, Hex %&-18 x %
Circuit Breaker (CB-1)

Mach. Screw, Pan Hd. =10-32 x %
Spring Lockwasher, =10
Mounting Plate, Motor
Pulley, Drive Motor

Key, s x %

Transaxle Assembly

Pulley, Transmission

Drive Belt (Matched Pair)
Knob, Gear Shift

Cap Serew, Hex %-16 x 1%
Spring Lockwasher

MNut, Hex 3a-16

-hhh—-‘—'—'—'h}—'-—'h.'!h:—"u—'

- =




Figure E9. MOTOR, TRANSMISSION AND DRIVE SYSTEM




C-185 PARTS MANUAL

E10.000 SPEED CONTROL (FIG. E10)

ITEM
NGO,

FART
NO.

DESCRIPTION

NO.
REQ'D.

10-01
10-02
10-03
10-04
10-05
10-06
10-07
10-08
10-09
10-10
10-11

10-12
10-13
10-14
10-15
10-16
10-17
10-18
10-19
10-20
10-21

10-22
10-23
10-24
10-25
10-26
10-27
10-28
10-29
10-30
10-31

10-32
10-33
10-34
10-35
10-36
10-37

517014
517010
517996
520213
518809
520212
517016
518097
518016
516098
516104
518786
517806
513454
518782
513332
517814
518078
513689
520666
518840
513421
516589
516132
517395

517396

517397
513275
513502
513297
517025
518099
517132
513468
513339
513515
513295

Forward-Reverse Panel Assembly
Plate, Forward-Reverse

“Cruise Control Switch (Fast-Slow)
_ Cruise Control Light (Green)

| Forward--Reverse Switch
“Reverse Light (Red)
Forward-Reverse Control Harness
Socketing Housing (J-5)

Cable Tie

Box, Throttle

Cover, Throttle

Com Assembly

Spring

Washer % Brass

Angle

Screw, Hex %-20 x 4V:

Spring

Push Mut

Screw, Hex #6-32 x %

Pedal Assembly (w/Pad)

Pad, Throttle Pedal

Locknut, %-20

Cover & Bracket Assembly

Rail

Switch, (Start)

Switch, (1-A, 2-A)

Switch, (SW-4, FWS-1, FWS-2, FWS-3, FWS-4)
Screw, Fillister Hd. =4-40 x 2-1/16
Spring Lockwasher =4

Mut, Hex =4-40

Throttle Harness

Socket Housing (J-2)

Cable Tie

Washer, %

Screw, %s-18 x ¥

Lockwasher, %

Nut, Hex %s-18

BRI R BRI B = = b 00 B LN R = b)) et e i ot i e e o et ol e e e e e e el

-



Figure E10. SPEED CONTROL

T



C-185 PARTS MANUAL
E11.000 ELECTRICAL SYSTEM (FIG. 11)

" o DESCRIFTION n:gl']_
11-01 523056 Chassis Wiring Harness (Complete) 1
11-02 518098 Socket Housing (J3) 1
11-03 518153 Socket Housing (J7) 1
11-04 518017 Cable Tie 1
11-05 514913 Contral Panel Adder Wires 1
11-06 519792 Mut, Hex 5 16-18 (Bottery Terminal) 1
11-07 514910 Contral Panel Wiring Harness (Complete) 1
11-08 5180%9 Socket Housing (J1) 1
11-09 518093 Pin Housing (P2) 1
11-10 518092 Pin Housing (P3) 1
11-11 518007 Cable Tie 10
11-12 515718 Daosh Wiring Harness (Complete) 1
11-13 518093 Pin Housing (P1) ]
11-14 518016 Cable Tie 5
11-15 518193 Power Use Gauge 1
11-146 518205 Brocket 2
1117 518188 Fuel Level Meter 1
11-18 517000 Dash Panel Assembly 1
11-19 514891 Dash Panel 1
11-20 517995 Lift Switch 1
11-21 519419 PTO Switch 1
11-22 518110 Light, Dash Panel 1
11-23 517842 Bulb, Dosh Panel Light 1
11-24 519520 Key Switch 1
11-25 520080 Key (Set of Two) 1
11-26 520183 Power Pulse Switch 1
11-27 5179946 Light Switch 1
11-28 523154 Power Disconnect Switch 1
11-29 518251 Switch Handle Rod 1
11-30 517800 Bushing 1
11-31 523100 Groove Pin, 18 x 1% 1
11-32 513457 Washer, 5 16 5teel 1
11-33 517808 Spring (Pin to Contact Disc) 1
11-34 517803 Fiber Washer 1
11-35 317801 Fiber Bushing 1
11-36 517799 Contact Disc 1
11-37 517809 Spring (Contact Disc to Housing) 1
11-38 523153 Contact Bolt (Copper) |
11-39 513736 Serew, Phillips Pan Hd. %% -20 x 1% (Bross) 1
11-40 513513 Spring Lockwasher % 8
11-41 213405 Mut, Hex %-20 (Brass) 8
11-42 513507 Lockwasher, Int. Tooth 58 2
11-43 517824 Mut, 5 8-18 1
11-44 319189 Hand Grip 1
11-45 517544 Fuseable Link 1
11-446 516383 Battery Cable =1 1
11-47 319921 Fuse Block 1
11-48 518154 Fuse (FU-2) 1
11-49 518241 Fuse (FU-3, FU-4) 2
11-50 2136%0 Secrew, Hex Thd. Rolling 6-32 x 2 2
11-51 513535 Spring Lockwasher =8 3
11-52 518390 Circuit Breaker 1
11-53 513657 Screw, Hex Mach. =10-32 x % 2
11-54 513536 Spring Lockwasher =10 2
11-35 513287 MNut, Hex =10-32 2
11-56 518089 Relay, RTN, RTHNR, 2AH, Cruise Control 4
11-57 513649 Screw, Hex Machine #8-32 x 3.8 1
11-58 51469469 Disde & Varistor Assembly 1
11-59 * 513488 Screw, Hex Thd. Rolling =6-32 x 3 8 4
11-60 513532 Spring Lockwasher =6 4
11-61 514844 Contactor, PTO, F, R 3
11-62 520192 Power Contfactor, 1A, 2A .
11-463 5136%6 Screw, Thd. Relling =10-32 x 3. 8 10
11-64 513513 Spring Lockwasher, % 10
11 516979 Field Resistor Assembly 1
11- ~ . 517258 Diode Assembly 1

S e



Figure E11A. ELECTRICAL SYSTEM

16 —



C-185 PARTS MANUAL

E11.000 ELECTRICAL SYSTEM (FIG. 11) (Continued)

ITEM

PaRT

DESCRIPTION

HO. ] REQD.
11-56 515724 Grill Harness 1
11-67 518017 Cable Tie T
11-68 516380 Battery Cable Assembly 4
11-49 519789 Battery Post Clamp () 1
11-70 519790 Battery Post Clamp (—) 1
11-71 519770 Wire, =6 AWG 1
11.72 513420 Balt, Sq. Hd. 5 16-18 1
11-73 519792 Mut, Hex 5/16-18 1
11-74 515136 Poly Bog Lliner, Front 1
11-75 523045 Battery, Heavy-Duty & Volt (Deep Discharge) -]
11-.76 516987 Battery Cap 3
177 515137 Poly Bag Liner, Rear 1
11-78 519886 Clip, Wire 1
11.79 515920 Reflector and Light Socket 2
11-B0 517810 Spring 2
11-B1 517843 Bulb, Head Light 2
11-82 517499 Lens, Headlight 2
11-83 513706 Screw, Pon Hd, =6-32 x 1 4
11-B4 518045 Spacer 4
11-85 513532 Lockwasher =6 4
11-B& 513285 Mut, Hex #6-32 4
11-87 521603 Battery Charger (Complete) 1
11-88 514048 Transformer 1
11-89 515951 Heat Sink Assembly 1
11-90 521993 Base 1
11-21 5174652 Bracket 2
11-92 517753 Wire (#47) 1
11-23 513658 Screw, Hex Machine =10-32 x 78 2
11-74 513451 Screw, Hex Machine 2
11-95 513286 MNut, Hax #8-32 2
11-96 313535 lockwosher, =8 2
11-97 518091 Pin Housing 1
11-98 518233 Capacitor 1
11-979 513513 Lockwasher, W 7
11-100 513320 Bolt, Hex %-20 x 1 3
11-101 513292 Mut, Hex %-20 ri
11-102 513287 MNut, Hex =10-32 3
11-103 513536 Lockwasher =10 3
11-104 515956 Timer Assembly 1
11-105 518041 Timer Knob 1
11-106 517990 Bushing, Chorger Cord 1
11-107 517750 Chorger Cord 1
11-108 318097 Socket Housing 1
11-109 517650 Timer 1
11-110 515948 Mounting Plate 1
11-111 519810 Timer Dial 1
11-112 513725 Screw, Machine =10-24 x % Phillips Hd. 4
11-113 5146959 Power Resister Assembly 1
11-114 513738 Serew, Phillips Pon Hd. %-20 x 2 3
11-115 517414 Washer, Fiber 3
11-116 517413 Spacer 3
11-117 513453 Washer, e &
11-118 513513 Spring Lockwasher % &
11-119 513405 Mut, ¥-20 &
11-120 521956 Cover 1
11-121 517787 Speed MNut 4
11-122 513492 Screw, Thrd, Rolling =8-32 = ' Dull Black 5
11-123 518032 Accessory Outlet 1
11.124 518108 FTO Outlet 1
11-125 517585 Brake Switch 1
11-126 513718 Mach. Screw #10-32 x ¥ 2
11-127 513498 Lockwasher 2
11-128 517752 Jumper Wire =52 1

— ¥ =



g




C-185 PARTS MANUAL

E13.000 WHEELS AND TIRES (FIG. E13)

ITEM PART DESCRIPTION ol
13-01 517075 Wheel & Tire Assembly, Front 2
13-02 515775 Wheel, Front ' 1
13-03 518884 Valve 1
13-04 518938 Cap, Valve 1
13-05 518213 Bearing, Front Wheel 2
13-06 518935 Grease Fitting 1
13-07 520376 Tire, Front 1
13-08 513462 Washer, 3 Narrow 1
13-09 513756 Retaining Ring 1
13-10 520728 Dust Cap 1
13-11 518888 Wheel & Tire Assembly, Rear 2
13-12 322157 Wheel, Rear 1
13-13 520408 Tire, 23 x 8.50-12, Rear 1
13-14 518884 Valve 1
13-15 518938 Cap, Tire Valve 1
13-16 518144 Wheel Lug 10
13-17 513442 Woodruff Key % x 2
13-18 517346 Hub 2
13-19 513685 Set Screw: Sq. Hd. %4-18 x 1 2
13-20 513299 MNut, Hex, Jam %4-18 2

— 19 —



Figure E13. WHEELS AND TIRES

D =




C-185 PARTS MANUAL

E15.000 SEAT, DECALS, MISC. TRIM (FIG. E15)

ITEM

PART

DESCRIPTION

NO.
REQD.

(=N NO.
15-01 523111 Seat Assembly 1
15-02 104849 Seat Base 1
15-03 F664 Back Cushion 1
15-04 523059 Seat Cushion Assembly, w/Switch 1
15-05 260151 Bolt, Hex Whizlock 3
15-06 518157 Pin Housing 1
15-07 200037 Carriage Bolt, %s-18 x % 4
15-08 513468 Washer — % 4
15-09 9215112 MNut, Hex %¢-18 4
15-10 103145 Spring, Seat Suspension 2
15-11 513341 Bolt, Hex 3%4¢-18 x 1 4
15-12 513468 Washer, % 4
15-13 P665 Knob, Back Cushion 1
15-14 104101 Padded Arm Rest 2
15-15 104102 Arm Rest Stop 2
15-16 104103 Bracket, Right Hand 1
15-17 104104 Bracket, Left Hand ]
15-18 104105 Arm Support 2
15-19 900062 Carriage Bolt, ¥%-16 x % 4
15-20 915113 Nut, ¥%-16 4
15-21 908042 Bolt, Hex 3¥-16 x 3" 4
15-22 979242 Spacer 4
15-23 960012 Nut, Flanged %-16 4
15-24 979394 Spacer 2
15-25 920082 Lockwasher %s 4
15-26 208016 Bolt, Hex %4-18 x % -
15-29 521966 Decal, Hood 1
15-30 102831 Decal, Wheel Horse 2
15-31 517673 Decal, Fuse 1
15-32 523088 Decal, Dash/Instructions 1
15-33 103174 Decal, Wheel Horse (Rear) 1
15-34 102929 Tail Reflectors 2
15-35 517654 Decal, Caution (Battery Covers) 2
104979 2

15-36

Decal, C-185

Y, poe



Figure E15. SEAT, DECALS, MISC. TRIM

s ] =

e [



WIRING-DIAGRAM

00 5| BLUE
" LIGHT DASH
mm,_.ﬂ/ BATTERY CHARGER AR LIGHT DASH.
e W P PL-1 ® @ = LRl g
e LINE
- PLUG Bi 05 B2 B3 B5
r_ﬁ el il (o) I
CR4E als a8 115 VAC
Py TMER. BUACK S &) Q ®
s T jo—=T AFTED |
ORANGE | 20A
= POWER S BE HEAD LIGHTS
2 5
DISCONNECT B ﬁ
4 _ — 32
i :
SR m@ =0 5 RED 7 RED
. s0-2 13-09 GRN. ;
POWER s \ 22
;V oRee o s FUEL Fwg/ JREV z ° 13-04 cRA
4-02 LEVEL [
GAGE o S
START e
- =z ow) | 5-03 - F-s | [©
o & s ] CR-2 CR X)L J3LNSWITCH| B
5 & pTol &RUN | N 6-03 T o
o B SWITCH] ¢ \\ N 5-04 =
o i ol 27 ORG S| | VDR-I L28 ORG: n
5 s o 502 i
m S 4-040 13-05 ..wl mw
o cBa| e
3 RED &
. ¢ RED o .
<o ; o (RELAY (RELA (RELAY)
o 9 2A x ATN LIFT
T= & || ¢ i, PP %k # SWITCH
HlUu = _m W ﬂ uP DOWN
(pTO F i=ms || IR 8 9
| T U Uy y RED| | vELLow
fa i .{ ___ o 54 Lpss
& 26 !
= 0 : xmu L 36 |\
x 37 1
1001 y
; 6 6-04 ORG
SO L — 13- L
5-06 ORG. GRN. T EMA
RECEPTACLE e |
2] | 29-01
20 RED 5 Ro 5 5502 o
4-05 L) (g)cB
CR-7 §
BRAKE SWITCH 13-04 GRN.
57-01
"
‘ 29
24 i .
8- :
5 £ Bens
< DRIVE 40
MOTOR
8 RED
KEY 13-l GRN. i
SWITCH 13-02_GRN. 11-01_GRN.
2 g o 1302 4-03 %
G VS 34-0l
23-0l [ >>>.qu_ 56 rucl i
- REV. LIGHT & RES 7 56




NN

g

Z

CONNECTION AND WIRING SCHEMATIC
2

47 GREEN

17 RED

) LIFT

[ W 46 WHITE
) xM
i I W T PLI
—11 Cy LINE PLUG
38 BLACK
cre £ 3
$53 45 By BATTERY CHARGER
e : nﬂ_uc.m I7 RED
0 (293 6-04 ORANGE SOASH 200 O NNLE 1304 GREEN
504
s0-2
30-0l /7 5-08 ORANGE 506 ORANGE ¥J2:| 504 ORANGE
a2 ( . 502 ._, 5-04] AR DS 1
WHITE 5-03 RT m.mz
: START SW.
3-02_ORANGE CR'3 27 ORANGE - J22 uam SW. 1A SEED a 2
56 e CONTROL 1
5-09 ORANGE Pl
38 38 36 _,uu \_,Uﬂ
5-05 RU 7 ’ I i 2
o |& Jz2-3 J2-4 Jz2-5 CCT 49 V27500 u._w €
! A _2heo) @2)00 VOR-| 2AH
54-02
B2 38 54
BI
ge
mu\H 51 7 Qu 2A
maEI_m_m R 4-02 s S it il
86 ES 4
53 2 B4 sa01-lcc pi-s 309
BT R TRl T GREEN
ANG
LigHT s S J: 13-03 GREEN |
Sl ! S BE ﬁum.mmmz 1305 GREEN
3 1}
P4 ki
,_M_&Hm_ PI-9 11 GREEN #2300 GREEN AED s,
T0T GREEN 75 IIOIGREEN . Ol iy
SLEE cc 81 F¥ean &RES
fy R4 sz Cfeo SH] 7
3 =0l RS 4 a2 BT 1301 R
HEAD J2-12 2
* LIGHTS z Jz10 i iy GREEN GREEN
R6 $169213 Sl
IcE GL T ) s s s
4311 o) <f 2f 2f |uz
22 ih u)y ol &} |&8
FU-4
20a T3-03 GREEN
4-01 oD
4-03 13-02 GREEN o
a-02 - 13-01 GREEN
: L 1304 GREEN
T 1
13-04 GREEN 13-04_GREEN
13-07 GREEN 13-07 GREEN
51 BLUE 51 BLUE 51 BLUE




DETAILED WIRING VIEWS — C-185

29'

ASSE

DIODE
VARISTOR
ASSEMBLY

502
34
3402

5
2
el
4
'rOOZJ

4 04
o 10.03
NO ELECTRICAL
WORK IN THIS AREA

CONTROL PANELS

L&

] ﬁ)-e
v g
ASsEmBLY j]-»{J

FIELD
RESISTOR

MBLY

RTN]!

303

CR8
3401
4101 ol 33-01
41
i = A
P CRY
4
33 74T i

DIODE (iewK)
ASSEMBLY

54 |34 m

2AH[1308 RIN

E
RESISTORS
ASSEM?LY
(view J

13-08

"DIODE

CONTROL RELAYS

(viewH)

3201
KEY
SWITCH

57:01
5401

LIGHT
LIGHT CRUISE CONTROL
SWITCH SWITCH

DASH PANEL

P T.0.
SWITCH_

@ [ ex
23 21 |t
11-01 el 23 e T A ﬁ‘\“ \T

LIFT

SWITCH_

VARISTOR
ASSEMBLY
(viewq)

FAST/SLOW
SWITCH

N
5
II1 2 | 3 @ [l27] 2¢]3a HERE 3al26 |27
13157 |41
AR 0 §| G 615 14N |foz]oi Joi
32123
s ol 233 35 IR | BRE
| n)z 7] e 1z} njro 19fi8 17
il
13f 14]15 23|21 ',,‘1 1514 |13 olf2! |23
PIN NO. WIRE NO. PIN NO. WIRE NO.
(T
121 24)29 |11 112]3 29|24
ol 5] 4 23 |28 alsle 28{23
91817 21118 7{8 |9 18{21
32|19 12 19§32 |12
12| 1110 12 foj1 ]
PIN NO., WIRE NO. PIN NO. WIRE NO.

38} 34|34 2 | afl [§2.]24 |
5713438 4516 3336 |57
il |55 7| els i Hllss] [5%
154 |22 10)n |2 22014 |15
% 13] 14] 15l [he
.= =
L L7 5 O
FIN NO. WIRE NO. FIN NO. WIRE NO.
Y
f21t o1l |ss 1|23 56| |34
o] s]< [ Moo 30 |5 Tl |13 oo
54| 2
“9 gl 7 o3l 040 7189 aof 23134
U = L U
FIN NO. WIRE NO. PIN NO, WIRE NO.

J-3
CHASSIS

P-3

J-5 JdD
FORWARD-REVERSE
CONTROL

aue, T g

SPEED

J-6
DRIVE MOTOR

WIRE NO.



L LT T, O TR L 0 I (LN TR O

“Wheel Horse Products. Inc. warrants that it will replace without charge any part supplied
as an original equipment component of any 1975 or later model garden tractor, lawn tractor,
riding mower or serialized attachment, carrying the brand name ~Wheel Horse”, which
proves to be defective due to faulty workmanship or material in manufacture for one year
{365 days) after date of purchase by the original owner. The exceptions are: “Wheel Horse™
brand batteries which are covered by a separate Battery Warranty. Engines and Peerless
Transmissions are covered by their respective manufacturers under their own separate
warranty policies.

All service work must be performed by an Authorized Wheel Horse dealer. Transporting
the unit to and from the servicing dealer and any state and local taxes are the respon-
sibility of the owner,

The foregoing warranty states the entire obligation of Wheel Horse Products. Inc. and is
in lieu of all other warranties whether expressed or implied.”

i i o o o o e o

!

i Y T T O o 0 o o o o e e e W R Y

1975 WHEEL HORSE POWER PACK BATTERY WARRANTY
T e el e R e ey ey B By S Ey Er e S Sl Bld)

“Wheel Horse Products, Inc. warrants that it will replace without charge any '“Wheel
Horse” brand battery supplied as original equipment in any 1975 or later Model A-60,
A-65, B-145 or C-185 Riding Lawn Mower or Garden Tractor which proves to be defective
due to faulty workmanship or material in manufacture within one year (365 days) after
date of purchase by the original owner.

After 12 months (365 days) but within 36 months (1095 days) the battery will be replaced
upon payment of a Pro Rata usage charge equal to one-thirty-seventh (1/37) of the factory
suggested list price for such battery at the time of replacement for each month or substan-
tial portion thereof which has elapsed between the date of the original purchase of the unit
and the date of the battery replacement.

Transporting the battery to and from the servicing dealer and any other state and local taxes
are the responsibility of the owner.

The foreqoing warranty states the entire obligation of Wheel Horse Products. Inc. and is
in lieu of all other warranties whether expressed or implied.”

T e v e T e e e S

B st st s i 0
PROCEDURE TO OBTAIN SERVICE UNDER YOUR WHEEL HORSE WARRANTY

facturer as shown below:
Tecumseh Products Company
Grafton, W1 53024
(414) 377-2700
The Kohler Company
Kohler, W 53044

1. Contact your Authorized Wheel Horse Dealer
from whom you purchased your eguipment.

2. Or, contact any Authorized Wheel Horse Dealer
if for some reason it is impractical for you to
contact the dealer from whom you purchased
your equipment. If you do not know his name,

check the yellow pages of your local telephone
book under “Lawn Mowers™.

Engines (gasoline powered) in your Wheel
Horse are warranted separately by their manu-
facturer.

Peerless transmissions and differentials used
in A-80, A-65, A-80. B-145, and C-185 models
are warranted separately by their manufacturer.

In most cases engines and Peerless transmis-
sions and differential warranty will be handled
by your Authorized Wheel Horse Dealer. Most
of our dealers are authorized service outlets.
If he is not, he will advise you where your
equipment can be repaired by checking the
yvellow pages of your local welephone book
under “Engines-Gasoline”,

If further assistance is required. please contact
the service department of the applicable manu-

P

(414) 457-4441
Briggs & Stratton Corp.

Milwaukee, W| 53201

{414) 461-1212
If you still are unable to get an engine, trans-
mission or differential warranty problem solved,
please write to ~'Customer Service Department”
Whee! Horse Products, Inc., 515 West Ireland
Road, South Bend, Indiana 46614, giving the
following information:
A. Model and serial number of your tractor,
riding mower and/or engine.
Original purchase date.
Dealer from whom you purchased the unit.
. Your name, address and telephone number.
Describe your problem as completely as
possible.

A

You will be contacted promptly.

—



Wheel Horse has been
matching lawn and garden
needs since 1946.

Al

gl i

PERFORMANCE

Thousands of owners each year can attest to
our determination to fit the right tractor to

the job. We've been building lawn and garden
equipment for 29 years. That's why Wheel Horse
has grown from a backyard garage shop

to a large, modern manufacturing facility.
Automated assembly procedures, tight quality
control and demanding inspections carry on the
uniferm quality that began back in 1946,

ENGINEERING

Quality tractors require innovative
engineering. Examples are our patented
Uni-drive transmission — a cast iron encased
unit with heavy-duty parts throughout or

our manual attachment clutch that is easily
serviced or repaired. All products are engineered
for minimum maintenance. We're confident
you'll enjoy many trouble-free hours of service
with your Wheel Horse tractor.

DEALER SALES AND SERVICE

Rounding out Wheel Horse dependability is a
nationwide network of dealers who sell and
service our tractors. Should your Wheel Horse
need service some day, your authorized
Wheel Horse dealer is specially trained to do
the job. He stocks genuine Wheel Horse parts
and attachments to meet your exacting needs
You'll find him listed in the yellow pages

under “Lawn Mowers.”

WHEEL HORSE. OF COURSE !

515 WEST IRELANMD ROAD

‘I've Got a Horse™
decals are yours
free. just for
sanding a self
addressed stamped

envelope to

DECALS — WHEEL HORSE PRODUCTS, INC.

SOUTH BEND, INDIAMA 46814

” WHEEL HORSE
lawn & garden tractors

515 West Ireland Road,South Bend,Indiana 46614

Printed in U.5 A 3.75

PART MO, 803434



